
EAST GOSHEN MUNICIPAL AUTHORITY 
April 11, 2022 

7:00 PM 

1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
a. Ask if anyone will be taping the meeting

2. CHAIRMAN'S REPORT/OTHER MEMBERS REPORTS

3. SEWER REPORTS

a. Director of Public Works Report.
b. Pennoni Engineer's Report.
c. Big Fish Environmental Report

4. APPROVAL OF MINUTES

a. March 14, 2022

5. APPROVAL OF INVOICES

Pennoni Invoice #1113816 
Pennoniinvoice #1113817 
Pennoni Invoice # 1113 818 
Pennoni Invoice # 1113 819 
Maillie Invoice #1000120865 

6. LIAISON REPORTS

7. FINANCIAL REPORTS

a. March Financial Report

F:\Data\Shared Data\Agendas\Municipal Authority\2022\4- 11-2022 - .doc 

$ 3,403.62 
$ 4,156.75 
$ 6,657.25 
[...]
to be performed by Public Works and will require a pumped stream bypass.



EGMAU22001 
East Goshen Municipal Authority 

l&I Program 

• No activity since our last report.

New Connections 

April 8, 2022 Page 2 
Engineer's Report 

• Sewer Extension Study - We performed internal research for public outreach project examples and

forward an example to the MA; however, the examples we have are for projects that were

necessitated by system malfunctions and were already into the design process.

Chapter 94 Reports 

• We completed the 2021 Chapter 94 Annual Sewer Facilities Reports for the RCSTP, West Goshen

(Chester Creek), and Westtown Service Areas. The RCSTP and West Goshen Service Area reports were

submitted directly to DEP, and the West Goshen report was also submitted to West Goshen Township.

The Westtown Service Area report was submitted to Westtown Township only. All reports were

submitted by the March 31 deadline. There are no existing or projected capacity limitations in any

systems or at the RCSTP.

A summary of the RCSTP and West Goshen reports follows:

• RCSTP:

o The RCSTP's average influent flow was 459,000 gpd in 2021, which is consistent with the flow

from 2020. Flows remains well within the 750,000 gpd permitted average capacity of the

plant. The 2021 flows are equivalent to 228 gpd/EDU, which is consistent with the Township's

planning flow rate of 225 gpd/EDU. See Table 1 in the RCSTP Chapter 94 Report for a

tabulation of 5-year flow history.

o The projected future 5-year average flow to the RCSTP is 480,000 gpd. The projection does

not include the Reservoir Road Pump Station Diversion, so there is still capacity for

approximately 250,000 gpd for the diversion. Refer to the attached Chart 1 excerpt for a graph

of the 5-year historical and 5-year projected flows.

o The RCSTP's average organic loading was 995 lbs BODs/day in 2021, which is a significant

increase of 20% from 2020 and 39% from 2019, despite no increased hydraulic loadings in

2021. However, it is well within the 2,098 lbs/day permitted capacity. See Table 3 in the RCSTP

Chapter 94 Report for a tabulation of 5-year organic loading history.

o The 5-year projected average organic loading to the plant is 996 lbs BODs/day, which remains

well within the permitted capacity. Refer to the attached Chart 2 excerpt for a graph of the 5-

year historical and 5-year projected organic loadings.

o The Hershey's Mill and Hunt Country Pump Stations operated within their permitted hydraulic

capacities in 2021, and they are projected to continue to do so in the future due to little to no

projected upstream connections. See Table 8 in the RCSTP Chapter 94 Report for a summary

of 2021 pump station flows versus capacities.

• West Goshen Service Area:

o East Goshen's average daily flow was 637,000 gpd in 2021, which is a decrease of 6% from

2020 and 18% from 2019. The actual flow rate in 2020 was 180 gpd/EDU, which is well under

the planning flow rate of 225 gpd/EDU. This likely due to lower precipitation in 2020-2021 as

compared to 2018-2019 plus the ongoing success of the Township's aggressive l&I elimination

program. See Table 1 in the West Goshen Chapter 94 Report for a tabulation of 5-year flow

history.

P:\Projects\EGMA\Memos to Board\2022\Engineers Report 2022-04-08.docx 



EGMAU22001 
East Goshen Municipal Authority 

April 8, 2022 Page 3 
Engineer1s Report 

o The projected future 5-year average flow to West Goshen is 715,000 gpd, which is well within

the intermunicipal capacity of 1 MGD. Refer to the attached Chart 1 excerpt for a graph of the

5-year historical and 5-year projected flows.

o The Barkway and Ashbridge Pump Stations operated within their permitted hydraulic

capacities in 2021 and are projected to continue to do so. See Table 8 in the West Goshen

Chapter 94 Report for a summary of 2021 pump station flows versus capacities.

Industrial Pretreatment Ordinance 

• No activity since our last report. As discussed at the May 2021 MA meeting, a headworks study with

sampling at the RCSTP can be conducted to set contaminant limits.

END OF REPORT 

P:\Projects\EGMA\Memos to Board\2022\Engineers Report 2022-04-08.docx 



0 
{9 

0.800 

0.700 

0.600 

0.500 

6 0.400 

0.300 

0.200 

0.100 

0.000 

I• 
j 

A-�

2017 2018 

RCSTP 2021 Ch 94 Rpt.xlsx 

I'll 

� 

�1
-L � 

�-- �--

�lr i\ 
' 

2019 2020 

Chart 1 - Ridley Creek STP Hydraulic Loading 

0 750MGD -- Permit Limit 

-- Monthly Average MGD 

---•Annual Average MGD 

-- Projected 3-Month Maximum MGD 

-- Projected Annual Average MGD 

} 

·_\Iv

2021 2022 2023 2024 2025 2026 2027 

Year 



2200 

2000 

1800 

1600 

> 1400
(1) 

Q 

-;,, 
� 1200 
-0 

(1) 
0 

� 1000 
·c

O 800 

600 

400 

200 

0 

� �
• 

IA 
,, 

Chart 2 - Ridley Creek STP Organic Loading 

l\ V �-A N1 
u -

. 
V 

-�
-

'1oj V

2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 

Year 

RCSTP 2021 Ch 94 Rpt.xlsx 

- Monthly Average

- - - Annual Average

- Projected Monthly Average

-- Projected Monthly Maximum 

-- Permit Limit 



Chart 1 - West Goshen Service Area Hydraulic Loading 

0 
(!) 

1.200 

1.000 

0.800 

\A 

� 0.600 

0.400 

0.200 

0.000 

�� 

V 
\ 

1.,'v",,
'o 

�\ 

I 

� 

'v..!;>'V 

2021 WG Chapter 94 Report.xlsx 

Chartl 

I/' 

j 
V 

'v 
�'V 

� 

I\ 
a I 

1.,'v'\,
",, 

V , 

{ 

--

-- -

------

.... -

----- --· 

'\, 
1.,'v'\, �� x'

1.,'v 1.,'v
,0 <o 

1.,'v
'V 

--Annual Average 

-- Monthly Average 

- - Projected Monthly Average

- - Projected 3-Month Maximum

·•······· lntermunicipal Agreement Capacity Limit



713ig Fish 
Environmental Services Inc. 

Executive Summary 

RCSTP Monthly Operations Report 

April 2022 

The Ridley Creek sewage treatment plant outfall 001 achieved compliance with the permit 
discharge limitations for the mohth of February and March 2022. All supplemental reports were 
submitted for the month of February with the DMR. Discharge to the Applebrook irrigation lagoon 
remained in service. Chemical usage utilized for pH and total alkalinity remained consistent with 
previous months. Aluminium sulfate solution volumes remained similar to February daily dosages 
at a daily average of 68.1 gpd to achieve phosphorus removal. No significant mechanical or 
operational issues were observed during operation of sludge dewatering equipment or SBR 
treatment process. There was an electrical power spike on April 1st resulting in a blowe relay 
failure and reprogramming of the influent pumps. There were no odor complaints during the 
month. 

Treatment Process Operation 

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for the March 

2022 DMR. 

Table 1 

March 2022- Final Effluent- Outfall 001 

Flow CBODs TSS NH4•N Phosphorus, Total Fecal Coliform 

NPDES Permit MGD lbs/ lbs/ lbs/ lbs/ Geo 

Discharge Limitations Average mg/L month mg/L month mg/L month mg/L month Geo Mean Mean 

0.75 20 125 10 131 7.0 44 0.5 3.0 200 1,000 

40 15 

Sample Date 

March 1, 2022 0.292 2.0 4.9 4.0 9.7 0.10 0.24 0.10 0.24 1 0.0000 

March 8, 2022 0.228 2.0 3.8 7.0 13.3 0.10 0.19 0.11 0.21 1 0.0000 

March 15, 2022 0.292 2.0 4.9 6.0 14.6 0.10 0.24 0.14 0.34 3 0.4771 

March 22, 2022 0.249 2.0 4.2 6.8 14.1 0.10 0.21 0.10 0.21 3 0.4771 

March 28, 2022 0.309 2.0 5.2 6.0 15.5 0.10 0.26 0.10 0.26 1 0.0000 

Average 0.274 2.0 4.6 6.0 13 0.10 0.23 0.11 0.25 2 0.1908 

Minimum 0.228 2.0 3.8 4.0 9.7 0.10 0.19 0.10 0.21 1 0.0000 

Maximum 0.309 2.0 5.2 7.0 15 0.10 0.26 0.14 0.34 3 0.4771 

Compliance with the NPDES discharge permit was achieved during March. The monthly average 

total phosphorus was reported as 0.11 mg/L as compared to the permit limitation of 0.5 mg/L. 

The TSS samples were consistently in single digits and well below the weekly maximum of 15 

mg/L. The monthly average TSS was reported as 4 mg/L as compared to the discharge limitation 

of 1 0 mg/L. The TSS weekly averages are presented below in Table 2. 



Table 2 

March 2021 Final Effluent Weeklv TSS Averaaes 

Week 1 4.0 ma/L 
Week2 7.0 ma/L 
Week3 6.0 ma/L 
Week4 6.8 ma/L 
Week5 6.0 ma/L 

The final effluent test results demonstrate that the biological treatment process performed well 
during March. Sequencing batch reactors (SBRs) numbered 2, 3 and 4 were in service. Process 

monitoring of each SBR included ammonia as N, nitrite as N, Nitrate as N, COD, SSV, MLSS and 

total phosphorus. Daily analysis of the final effluent flow equalization grab sample for total 

phosphorus is ongoing. Sample collection and analysis of the influent wastewater collected at 
the influent pump station wet well is ongoing. 

Discharge to the Applebrook irrigation lagoon, outfall 002 continued through March. 

Table 3 presents the available pollutant data for the Applebrook discharge reported as outfall 

002 on the March 2022 DMR. 

Table 3 

March 2022 • Applebrook • Out Fall 002 

Flow CBODs TSS NHrN Phosphorus,Total Fecal Coliform 

NPDES Permit MGD lbs/ lbs/ lbs/ lbs/ Geo 

Discharge Limitations Average mg/L month mg/L month mg/L month mg/L month Geo Mean Mean 

0,135 25 30 7.0 44 0.5 3 200 1,000 

40 45 

March 1, 2022 0.0493 2.0 0.82 4.0 1.64 0.10 0.04 0.10 0.04 1 0.0000 

March 8, 2022 0.0411 2.0 0.69 7.0 2.40 0.10 0,03 0.11 0.04 1 0.0000 

March 15, 2022 0.0440 2.0 0.73 6.0 2.20 0.10 0.04 0.14 0.05 3 0.4771 

March 22, 2022 0.0492 2.0 0.82 6.8 2.79 0.10 0.04 0.10 0.04 3 0.4771 

March 28 2022 0.0497 2,0 0.83 6.0 2.49 0.10 0.04 0.10 0.04 1 0.0000 

Average Q0467 2.0 0.78 liO 2.3 0.10 0.04 0.11 0.04 2 0.1908 

Minimum 0.0411 2.0 0.69 4.0 1.6 0.10 0.03 0.10 0.04 1 0.0000 

Maximum 0.0497 2.0 0.83 7.0 2.8 0.10 0.04 0.14 0.05 3 0.4771 

The influent wastewater pollutant concentrations and loading entering the wastewater treatment 

facility generally remained within the design concentration and organic loading values. The 
monthly average weekly concentrations were generally observed to be less than the design 

parameters for the treatment process. 

Table 4 presents the available pollutant data for the influent wastewater collected at the doghouse 
manhole during March 2022. 

Page 2 of 5 



Table4 

March 2022 - Influent Wastewater 

Phosphorus,Total, 

Flow BOD5 TSS NH4-N TKN, mg/L mg/L 

Design Basis mg/L lbs/dav mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day 

MGD 

Average 335 2,098 320 2,001 32 200 48 301 9.1 57 

Sample Date 

March 1, 2022 0.413 145 499 70 241 34,0 117 47,2 163 4.34 14,9 

March 8, 2022 0.323 277 747 373 1,006 45.5 123 77.4 209 7,09 19.1 

March 15, 2022 0.378 201 633 112 353 26.0 82 47,1 148 4.33 13.6 

March 22, 2022 0.440 245 899 178 653 33.4 123 47.4 174 4,96 18,2 

March 28, 2022 0.484 251.0 1,013 222 896 318 128 50.4 203 5.12 20,7 

Average 0.4077 224 759 191 630 34 115 53,9 179 5,2 17.3 

Minimum 0.3234 145 499 70 241 26 82 47.1 148 4.3 13,6 

Maximum 0.4841 277 1,013 373 1,006 46 128 77.4 209 7.1 20.7 

The foam on the SBR surface reduced to approximately 5% to 50% coverage of the surface area. 

The foam thickness is approximately 3 to 4 inches with a light to medium brown color. These 

conditions may contribute to a decrease in clarity within the final effluent post flow equalization 

basins; however, the clarity is improved after passing through the disc filters. The operation 

strategy is to lower the MLSS to maintain a F:M ratio of 0.06 while ensuring the ammonia effluent 

discharge concentration remains within the seasonal limit of 2.5 mg/L. 

PADEP 

No activity 

Pennoni Associates 

Correspondence and discussion regarding influent flow measurements, Influent flows reported 
on DMRs and differences in the influent versus final effluent flows. 

Chemical Usage: 

March 2022 

Chemlcal Daily Average Total Monthly 

Soda Ash, pounds 300 9,300 

Aluminium Sulfate solution, gal 68.1 2,112 

Centrifuge sludge dewatering, na 315,176 

gallons 

Page 3of5 



Flow data: 

March 2022 

Flow Meter Location Total Volume for Average Daily Daily Maximum 
Month, MG Flow, gpd Flow, gpd 

Influent Wastewater to 
13.744 443,344 868,110 

Screening Building* 

Influent Wastewater to 
13.920 429,671 538,496 

SBRs* 

Internal Recycle** 0.294 14,673 34,694 

Treated Effluent to Disc 
13.223 426,554 491,008 

Filters 

Final Effluent Discharge 
8.270 267,000 326,000 

Applebrook Golf Course 1.449 46,729 53,424 

During March, the average monthly influent wastewater flow measured at the "field" flow meter 

was 443,344 gallons//day as compared to the influent flow into the SBRs as 429,671 gallon/day. 

The difference between the daily averages is 13,723 gpd. These values are considered atypical 

as the flows to the SBR should be greater due to including all the internal recycle flows. In 

summary, the field influent meter is considered to produce inaccurate measurements. 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly 

Cleaned buildings and laboratory 

Significant Rainfall 

During March, there were eleven (11) days when rainfall occurred. There were three (3) events 
of rainfall meeting or exceeding 0.50 inches. 

There were two event of consecutive rainfall events. 

March 6th through 8th for a total of 0.11 inches of rainfall 

March 24th through 25th for a total of 0.90 inches of rainfall 

Page 4 of 5 



Maintenance and Repair Activities 

March 3rd Attended an onsite meeting with Mark Miller, Pennoni, Glasco UV representative, 
Lenni Electric and John Laidley. 

March 9th Rainfall and snow mix. Correspondence with Lindsay Lucibello, PE from 
Pennoni Associates. 

March 12th Rainfall and snow mix. 

March 15th Alum delivered. 

March 16th Replaced all of the decant valves in SBR #1. Replaced the air relief valves on the 
decanter. Removed all rags from decanter and piping within the SBR. There 
was a large amount of grit within the tank, largely because it was used as a 
holding tank to divert excess flow during the hurricane storm during 2021. 
McGovern was scheduled to remove the grit. 

March 29th Correspondence with Lindsay Lucibello, PE from Pennoni Associates regarding 
eDMR reporting and flows data reported for DMRs. 

March 30th Continued email and telephone correspondence with Pennoni Associates. 

March 31st Continued email correspondence with Pennoni Associates. 

April1 st At 5:20 am the autodialer call out for an influent pump failure. Upon arrival, the 
influent wet well level was 16.5 ft and alarms on all control panels were active. 
The software for the influent pumps was reloaded and the pumps were returned 
to service. The blower for the post EQ basin failed ime and was later determined 
by Lenni electric to have afailed time delay relay. The standby blower was 
placed in service until the relay is replaced. The root cause of the was an 
electrical power "spike" on the supply line from PECO. 

Page 5 of S 



I 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 

DRAFT 
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 

MEETING MINUTES 
March 14, 2022 

The East Goshen Township Municipal Authority held their regular meeting on Monday, 
March 14, 2022 at 7:00 pm. at the Township Building. Members in attendance are indicated in 
BOLD: Walter Wujcik, Chairman; 

Kevin Cummings, Vice Chairman; 
Phil Mayer 
Dana Pizarro 
Jack Y ahraes 
Also in attendance were: David Ware (Financial Director), Mike Ellis (Pennoni), Mike Lynch 
(Township Supervisor), and Stacey Fuller (Attorney). 

COMMON ACRONYMS: 
BFES - Big Fish Environmental Services 
BOS - Board of Supervisors 
CB - Conservancy Board 
DEP - Department of Environmental Protection 
EPA - Environmental protection Agency 
HC -Historical Commission 
1&1- lnjlow & Infiltration 
LCSTP - Lockwood Chase Sewer Treatment Plant 

Call to Order & Pledge of Allegiance 

MA- Municipal Authority 
NP DES -National Pollutant Discharge Elimination System 